
Code: F07011681      2020-06 EN SPARE PARTS  

MASCHIO GASPARDO S.p.A.

WEEKEND WARRIOR SD 
4049-4057-4065



ENGLISH

SPARE PARTS 

Orders must be transmitted through our area dealers and should always include the fol-
lowing indications: 

- Type, model and serial number of the machine. These data are punched on the data 
plate with which every implement is equipped. 

- Code number, Description of the part and Quantity of the required spare part. 
This will be found in the spare parts catalogue. 

- Table number. 

- Means of dispatch. If this item is not indicated, the Manufacturer, while dedicating 
particular care to this service, shall not be held responsible for delays in delivery caused 
by cases of force majeure. 
Transport expenses shall always be at the consignee’s charge. The goods travel at the 
purchaser’s risk and peril even when sold ex destination. 

NOTE: The symbols (RH) right and (LH) left concerning the machine or single parts of it
is intended by looking at the machine from the rear. Exceptions will be indicated.

Please Note: Improvement in the product is an continuous process. Hence the information given in this brochure
is subject to change without prior notice. Accessories shown are not the part of standard equipment.

2



Table No	 Part Description	 Page

FRAME AND 3RD-POINT UNIT..................................................5
ROTOR UNIT..............................................................................7
GEAR BOX..................................................................................9
SIDE TRANSMISSION................................................................11
CE PROTECTION.......................................................................13
CARDAN SHAFT (F08011785)...................................................15
CARDAN SHAFT (F08011789)...................................................17

TAB.010
TAB.020
TAB.030
TAB.040
TAB.050
TAB.060
TAB.070

INDEX

3



4 Code F07011681

4

1 
- W

W
 4

04
9

2 
- W

W
 4

05
7

3 
- W

W
 4

06
5

5

49

46
48

47

55
20

8

32

31
32

33

30
10

5

28

11
10

26
27

6

10

34
 - 

W
W

 4
04

9
35

 - 
W

W
 4

05
7

36
 - 

W
W

 4
06

5
37

 - 
W

W
 4

04
9

38
 - 

W
W

 4
05

7
39

 - 
W

W
 4

06
5

40
42

45

41
43

44

19 18

5

54
51

52
53

50
5

8

12

19

20

17
15

21
22

29
12

25

23

24
10

5

16
13

14

18

6
7

9
10

11

TAB.010



3RD-POINT UNIT AND FRAME 

5Code F07011681

Pos. Part Code Part Description Quantity
1 I35712520R FRAME ASSEMBLY MOD.WW 4049-C 1
2 I35714520R FRAME ASSEMBLY MOD.WW 4057-C 1
3 I35716520R FRAME ASSEMBLY MOD.WW 4065-C 1
4 M10700711R SKID L.E. 1
5 F01220050R NUT M12X1.25 D980 D980 10 ZN 32
6 I35700522R PLATE FOR SKID ADJUSTER 2
7 I35700526R REAR PROT.CUM SKID ADJUSTER LH 1
8 F01010404R BOLT M12X1.25X 40 U5740 10.9ZD 8
9 I35700304R LATERAL SIDE PANEL 1

10 F01010403R BOLT M12X1.25X 35 U5740 10.9ZD 4
11 I10700515R LOCKING STIRRUP 2
12 F01010284R BOLT M12X1.25X 30 U5740 10.9ZD 13
13 M63100518R LOCKING BRACKET 2
14 F01010339R BOLT M16X1.5X40 U5740 8.8 ZN 4
15 F20100049R PIN D22 L86 C43 ZN 2
16 I35700620R LOWER HITCH ASSEMBLY 2
17 M73100911R BUSH D=36.5 D=22.5 L=53 ZN 2
18 M58100930R CHAIN L=476 3
19 F02200529R SPLIT PIN D.11 ZN 3
20 F01220070R NUT M16X 1.5 D980 10 ZN 6
21 M73100715R COMP. SUPPORT L= 341 1
22 F02200562R SPLIT PIN D.8X70 ZN 1
23 M66100556R COMP. FOOT SUPPORT 1
24 F05100025R PLUG 35X35 PLT BLACK 1
25 M10700701R SKID L.T. 1
26 I35700524R REAR PROT.CUM SKID ADJUSTER RH 1
27 F03010374R RING OR 11.89X2 NBR 2
28 I35700301R WELDED TRANS. PANNEL ASBY 1
29 F01480123R WASH.G.12.5X22.9X4 FLZNNC-240H 4
30 I35700516R GB HOLDING BRKT ASSEMBLY 1
31 M10700261R GEARBOX BRACKET STIRRUP 1
32 I52700505R PLATE TO ATTACH CHAIN 1
33 F01010071R BOLT M12X1.25X 45 U5738 10.9ZD 5
34 M63112538R LEV.BONNET ROD-D=14 L=1268 1
35 M63114538R LEV.BONNET ROD-D=14 L=1470 1
36 M63116538R LEV.BONNET ROD-D=14 L=1668 1
37 I52712520R WELDED BONNET 4049 1
38 I52714520R WELDED BONNET 4057 1
39 I52716520R WELDED BONNET 4065 1
40 M29100557R CHAIN ZN 1
41 M73100607R REAR BONNET ADJUSTER 1
42 F01010084R BOLT M14X1.5X55 U5738 8.8 ZN 1
43 F01220059R NUT M14X1.5 D980 8 ZN 1
44 F01010244R BOLT M10X1.25X25 U5740 8.8 ZN 2
45 F01220034R NUT M10X1.25 D980 8 ZN 2
46 M73100711R 3RD POINT HITCH SIDE PANEL RH 1
47 M73100712R 3RD POINT HITCH SIDE PANEL LH 1
48 M40200515R SPACER D=26.9 D=19.1 L=56 ZN 2
49 F01010126R BOLT M16X1.5X110 U5738 8.8 ZN 2
50 F20100035R PIN D19 L90 C43 ZN 1
51 I52700624R BUSHING D=31.5 D=19.5 L=70 1
52 F20120401R CARDEN SHAFT HOOK SUPPORT ZN 1
53 F20120404R SHAFT HOOK SUPPORT L290 ZN 1
54 F01010281R BOLT M12X1.25X25 U5740 8.8 ZN 1
55 I52700620R QUICK HITCH CONNECTING PLATE 1

TAB.010



6 Code F07011681

4

5
6

7
8

9
10

13

12 *
11

15

21

20

16

16
21

17

5
18

19
20

16

14

25

10

21

20

22

23
24

OI
L 

QT
Y.

(L
itr

e)
*

0.
18

1 
- W

W
 4

04
9

2 
- W

W
 4

05
7

3 
- W

W
 4

06
5

TAB.020



ROTOR UNIT

7Code F07011681

Pos. Part Code Part Description Quantity
1 I35712402R WELDED ROTOR WITH FLANGES 4049 1
2 I35714402R WELDED ROTOR WITH FLANGES 4057 1
3 I35716402R WELDED ROTOR WITH FLANGES 4065 1
4 M10700471R ROTOR OUTER SIDE HUB 1
5 F03010861R WATER-PROOF OIL SEAL 0440 2
6 M63100458R ROTOR E.S. BEARING SUPPORT WITH ’’OR SEAL’’ 1
7 F04010216R BEARING D35 D80 B21 6307 1
8 F01440033R SPRING WASHER D.35.2X45X1 1
9 F02050146R ANELLO ELASTICO  DE 35 UNI7435 1

10 F03010664R O.R. 85.32X3.53 NBR 70 2
11 F03010684R GASKET OR 94.84X3.53 NBR 1
12 M68100413R EXTERNAL SIDE SUPPORT OIL CUP 1
13 F03150630R OIL OUTLET PLUG 1/2" 2
14 F02050414R SEEGER E. 75X 2.5 U7437 C70 1
15 F01010404R BOLT M12X1.25X40 U5740 10.9 ZD 4
16 F01010284R  SCR. M12X1.25X30 U5740 10.9ZD 16
17 I35700408R ROTOR HUB TRANSMISSION SIDE 1
18 F04010142R BEARING 6009 1
19 I35700409R SUPPORTO CUSCINETTO ROTORE L.E. ''OR'' 1
20 F01480123R WASHER M12 ZGP EXTRA P. WW4049-68 WW4057-74 WW4065-80

21 F20110021R BOLT M12X1.25X35F.18 ZP SPEC WW4049-48 WW4057-54 WW4065-60

22 F01200080R NUT M12X1.25 U5587 10ZN WW4049-48 WW4057-54 WW4065-60

23 M73100404R RIGHT HEL.BLADE 60X6 L W WW4049-12 WW4057-14 WW4065-16

24 M73100405R LEFT HEL.BLADE 60X6 L W WW4049-12 WW4057-14 WW4065-16

25 M00567202R BOLT M12X1.25X35 + N + W 1

TAB.020



8 Code F07011681

14

15

40

16

17
18

19

31

32
33

34
39

27
26

12

13

11
10

5
4

7 
- 0

.1
5 

m
m

8 
- 0

.3
 m

m
9 

- 0
.5

 m
m

6
41

23
 - 

0.
1 

m
m

24
 - 

0.
3 

m
m

25
 - 

0.
5 

m
m

28
 - 

W
W

 4
04

9
29

 - 
W

W
 4

05
7

30
 - 

W
W

 4
06

5

37

36

35
38

31

31

36

OI
L 

CO
DE

QT
Y 

(L
TR

)
1 5

F0
32

60
08

7R
F0

32
60

08
8R

Po
s.

45 46

OI
L 

QT
Y.

 1 
LI

TR
E

44
 - 

W
W

 4
06

5
43

 - 
W

W
 4

05
7

42
 - 

W
W

 4
04

9

1

3
2

22
 - 

W
W

 4
06

5
21

 - 
W

W
 4

05
7

20
 - 

W
W

 4
04

9

TAB.030



GEAR BOX

9Code F07011681

Pos. Part Code Part Description Quantity
1 M10100168R CARDAN PROTECTION 1
2 I35700110R PROTECTION SUPPORT WELD ASMBLY 1
3 M64400146R SHAFT PROTECTION 1 3 8 1
4 F01020440R SCR. M8X1.25X25 U5739 8.8ZN 2
5 F01480099R GROWER WASHER D.8 2
6 M10700121R COVER P.D.F. 1
7 M09200124R GASKET MM.0.15 1
8 M09200123R GASKET MM.0.3 1
9 M09200122R GASKET MM.0.5 1

10 F03010080R OIL SEAL 35X47X7 D3760NBR AS 1
11 F04050014R BEARING D35 D72 T18.25 30207 1
12 M63100102R BEVEL GEAR PAIR 1
13 F04050076R BEARING D45 D75 T20 32009 1
14 M10700110R H3 GEARBOX 1
15 M02108125R BREATHER PLUG 1/2 GAS 1
16 F02010122R SELF LOCKING NUT M35X1.5 1
17 F04050019R BEARING D50 D90 T21.75 30210 1
18 F03010304R ANEL. T.AS 50X 65X 8 D3760NBR 1
19 M42100209R SPACER 1
20 I35712105R TRANSMISSION SHAFT D= 48 L=659.5 1
21 I35714105R TRANSMISSION SHAFT D= 48 L=759.5 1
22 I35716105R TRANSMISSION SHAFT D= 48 L=859.5 1
23 M10700137R GASKET MM.0.1 1
24 M10700138R GASKET MM.0.3 1
25 M10700139R GASKET MM.0.5 1
26 F01480112R GROWER WASHER D.10 8
27 F01010249R SCR. M10X1.25X30 U5740 10.9ZN 8
28 I35712102R SPACER TRASM WW 4049 1
29 I35714102R SPACER TRASM WW 4057 1
30 I35716102R SPACER TRASM WW 4065 1
31 F01220050R NUT M12X1.25 D980 10 ZN 7
32 F04050070R BEARING D35 D72 T24.25 32207 1
33 F03010664R O.R. 85.32X3.53 NBR 70 1
34 F03010374R RING OR 11.89X2 NBR 4
35 F01010284R SCR. M12X1.25X30 U5740 10.9ZD 4
36 F01010071R BOLT M12X1.25X 45 U5738 10.9ZD 3
37 I35700106R OUTER SPACER L=<LENGTH> 1
38 F01480123R WASHER M12 ZGP EXTRA P. 4
39 F01010403R SCR M12X1.25X35 U5740 10.9ZD 4
40 F03150630R OIL OUTLET PLUG 1/2 1
41 F03010649R O RING 75X2.50 NBR 1
42 I35712101R SS GEARBOX ASSEMBLY-4049 1
43 I35714101R SS GEARBOX ASSEMBLY-4057 1
44 I35716101R SS GEARBOX ASSEMBLY-4065 1
45 F03260087R MASCHIO AGRI PURE OILE 1LIT.CAN
46 F03260088R MASCHIO AGRI PURE OILE 5LIT.CAN

TAB.030



10 Code F07011681

2
1

9

3
4

5
6

7
8

9

10

11
12

13

16

17
18

*

14
15

19

15

20

21

22

25

24

23

O
IL

 Q
TY

. 0
.8

5 
LI

TR
E*

OI
L 

CO
DE

QT
Y 

(L
TR

)
1 5

F0
32

60
08

7R
F0

32
60

08
8R

Po
s.

26 27

TAB.040



SIDE TRANSMISSION

11Code F07011681

Pos. Part Code Part Description Quantity
1 F01220023R NUT M 8X1.25 D980 10 ZN 10
2 I35700301R WELDED TRANS. PANNEL ASBY 1
3 F03080356R AUTOCENT WASHER BONDED M12 3
4 F01410076R WASHER 12 13X 24X2.5 U6592 ZN 1
5 I35700415R CHAIN STRETCHER PIN 1
6 M73100306R SPRING STRETCHER 1
7 M73100305R STRETCHER L-W 1
8 F01470022R WASHER 12 1
9 F01220050R NUT M12X1.25 D980 10 ZN 2

10 F06080363R CHAIN ASA 80 40 LINKS - IND 1
11 M48000304R UPPER CHAIN PINION 1
12 F02010024R SLEEVE AU GUK M30X1.5 T.4H 1
13 M48000303R CARTER CHAIN GASKET 1
14 M29100717R OIL BREATHER PLUG 1
15 M26100321R GASKET 2
16 M48000301R CHAIN CARTER 1
17 F01410051R WASHER M8 8.4X17X1.6 U6592 ZN 10
18 F01020444R SCR. M8X1.25X25 U5739 10.9ZD 10
19 F03150625R OIL IN OUT CAP M18X1.5 1
20 F02010034R SELFLOCKING NUT M40X1.5 T.4HZN 1
21 M48000306R LOWER CHAIN PINION 1
22 I35700407R BUSHING D=55. D=46. L=19.5 1
23 F06080549R DUMMY LINK ASA 80 1
24 F06080575R INTERIOR KNITTING A80 1
25 F06080513R CHAIN JOINT ASA 80 1
26 F03260087R MASCHIO AGRI PURE OILE 1LIT.CAN
27 F03260088R MASCHIO AGRI PURE OILE 5LIT.CAN

TAB.040



12 Code F07011681

6
7

2

2

5 

5 

3

3

1
4

10 - WW 4065

8 - WW 4049
9 - WW 4057

TAB.050



13Code F07011681

CE PROTECTION

Pos. Part Code Part Description Quantity
1 F01010284 BOLT M12X1.25X 30 U5740 10.9ZD 1
2 F01010404 BOLT M12X1.25X 40 U5740 10.9ZD 2
3 F01220050 NUT M12X1.25 D980 D980 10 ZN 4
4 F01010403 BOLT M12X1.25X 35 U5740 10.9ZD 1
5 I35700530 FRONT SIDE PROTECTION LH 2
6 F20110714 U BOLT Q.B=50 M=10X1.5 L=72 4
7 F01220033 NUT M10X1.5 D980 8 ZN 8
8 I35700521 RH FRONT SAFETY GUARDS L=180 2
9 I35700523 RH FRONT SAFETY GUARDS L=280 2

10 I35700525 RH FRONT SAFETY GUARDS L=380 2

TAB.050



14 Code F07011681

BO
ND

IO
LI

1

2

4

3

5

2

6

7
8

9
10

1112

10
13

14
15

6

7

- F
08

01
17

85
L=

68
0

18
--

x
--

--

7

17
16

TAB.060



CARDAN SHAFT (F08011785)

15Code F07011681

Pos. Part Code Part Description Quantity
1 F08010166R FORK 1 3 8 Z6 1
2 F08010699R SPIDER ASSY 2
3 F08010486R FORK WITH EXTERNAL PIPE 1
4 F08010900R COMP.PROTECTION 1
5 F08010166R FORK 1 3 8 Z6 1
6 F08011909R COMPL. CLUTCH FFL32A5 1
7 F08011911R SCREW 10X60 8.8 8
8 F08011912R FORK S4  FLANGE 1
9 F08001840R BOND.BUSHING 1

10 F08001400R 247006251R08 BOND.LINING 2
11 F08011913R 513860302 HUB 3 8 Z6 XFL. 32 1
12 F08011910R 403000002R10 BUTTON 238000061 1
13 F08011906R 2481C0007 INT.DISK 170 SP.4 1
14 F08011907R 367002200 SPRING 141X95 1
15 F08011908R 248200001 PRESSURE DISK 178X95 1
16 F01020119 BOLT M10X1.5X60 U5737 8.8BR 8
17 F01220033 NUT M10X1.5 D980 8ZN 8
18 F08011785R PTO SHAFT BC7104068CUR072M0A 1

TAB.060



16 Code F07011681

- F
08

01
17

89
L=

68
0

7
x

--
--

--

BO
ND

IO
LI

 - 
ST

AN
DA

RD

1

6

2

3

4

5
2

L

TAB.070



17Code F07011681

CARDAN SHAFT (F08011789)

Pos. Part Code Part Description Quantity
1 F08010166R FORK 1 3 8 Z6 1
2 F08010699R SPIDER ASSY 2
3 F08010486R FORK WITH EXTERNAL PIPE 1
4 F08010900R COMP.PROTECTION 1
5 F08010558R FORK B.08004011 1
6 F08012002R BC6060E0303R LIMITER B4 * 1
7 F08011787R PTO SHAFT BC8104068CUR07001 1

TAB.070



MASCHIO GASPARDO NORTH AMERICA Inc.
112 3rd Avenue East

DeWitt – IA 52742
Ph. +1 563 6596400
Fax +1 563 6596404
info@maschio.us

ALWAYS USE ORIGINAL SPARE PARTS

MASCHIO FRANCE Sarl
1 rue Denis Papin ZA

F - 45240 La Ferte St. Aubin
France

Tel. +33 (0) 2.38.64.12.12 
Fax +33 (0) 2.38.64.66.79

info@maschio.fr

MASCHIO IBERICA S.L.
MASCHIO-GASPARDO POLAND
MASCHIO-GASPARDO UCRAINA
GASPARDO-MASCHIO TURCHIA

MASCHIO-GASPARDO CINA
MASCHIO-GASPARDO INDIA

MASCHIO-GASPARDO KOREA

MASCHIO GASPARDO INDIA PVT LTD 
Plot No.: F 27, Ranjangaon MIDC, 

Karegaon, Tal.: Shirur, 
Pune - 412220

Maharashtra, India 
Phone: +91 02138 61500

www.maschio.in

MASCHIO GASPARDO NORTH AMERICA Inc.
112 3rd Avenue East 

DeWitt – IA 52742
Ph. +1 563 6596400 
Fax +1 563 6596404

info@maschio.us

MASCHIO-GASPARDO ROMANIA S.R.L.
Strada Înfrátirii, F.N.

315100 Chisineu-Cris (Arad) -România
Tel. +40 257 307030
Fax +40 257 307040

info@maschio.ro

MASCHIO DEUTSCHLAND GMBH
Äußere Nürmberger Straße 5

D - 91177 Thalmässing - Deutschland
Tel. +49 (0) 9173 79000 

Fax +49 (0) 9173 790079
dialog@maschio.de
www.maschionet.de

MASCHIO GASPARDO SpA
Registered Office and Production Plant

Via Marcello, 73  -  35011 Campodarsego (Padova) - Italy
Tel. +39 049 9289810
Fax +39 049 9289900

info@maschio.com
www.maschionet.com

MASCHIO GASPARDO SpA
Production Plant  

Via Mussons, 7 - 33075 Morsano al Tagliamento (PN) - Italy
Tel. +39 0434 695410 
Fax +39 0434 695425

info@gaspardo.it

Please Note: Improvement in the product is an continuous process. Hence the information given in this brochure
is subject to change without prior notice. Accessories shown are not the part of standard equipment.


